Repair Parts List

Model No. 716-3EG-12} ;
Model No. 716-3EG-34} } {Pump Kit For 300 Gal Sprayers

Model No. 718-3EG-12}
Model No. 718-3EG-34}

} {Pump Kit For 500 Gal Sprayers

Ref| Part No. Description Quantity
718-3EG-34 | 718-3EG-12| 716-3EG-34| 716-3EG-12
1 5273293 Electric Control System 1 1 1 1
2 5058085 Valve Cover 1 1 1 1
Repair Parts List 3 | 5095079 | Valve Mounting Bracket 1 1 1 1
4 _|5102025 | Nylon Pipe Plug, 3/4" 3 3 3 3
5 5010020 Nylon Barb, 3/4" MNPT x 3/4" 1 1 1 1
6 5010152 Nylon Ell. Barb, 1/2° MNPT x 3/4" 3 — 3 =
6 5010039 Nylon Ell. Barb, 1/2" MNPT x 1/2° — 3 — 3
7 5011055 Nylon Nipple, 3/4" 2 2 2 2
8 5010028 Nylon Ell. Barb, 3/4" MNPT x 3/4" 4 4 4 4
Model No. 716-3EG-12} 9 | 5051024 | Hose Clamp, 3/4" (5212) 6 6 6 6
5 = 10 | 5143206 Poly Union Valve, 3/4* 1 1 1 1
MOdel NO. 716 3EG 34} 11 | 5116279 Line Strainer, 3/4" 1 1 1 1
Pump Kit For 300 Gal Sprayers 72 [ 5020281 | Hose, /4" — 1 Brd. x 15 FL. = = 2 -
12 | 5020118 Hose, 3/4" — 1 Brd. x 8 Ft. 2 —_ — —
12 | 5020124 Hose, 1/2" — 1 Brd. x 8 Ft. = 2 . e
12 | 5020034 Hose, 1/2" — 1 Brd. x 15 Ft = — — 2
13 | 5020152 Hose, 1/2" — 1 Brd. x 6 Ft. = 1 - —
13 | 5020197 Hose, 1/2* — 1 Brd. x 13 Ft. =i - - 1
MOdeI No' 71 8 3EG 1 2} 13 | 5020202 Hose, 3/4" — 1 Brd.x 13 Ft. — — 1 —
Model No. 71 8-3EG-34} 13 | 5020174 | Hose, 3/4" — 1 Brd. x 6 Ft. 1 = — =
. 14 | 5020386 Hose, 3/4* — 1 Brd. x 7° 1 1 1 1
Pump Kit For 500 Gal Sprayers 15 | 5020218 | Hose, 3/4" — 1 Brd. x 16 Ft. 1 1 1 1
16 | 5010032 Nylon Ell Barb, 1* MNPT x 3/4" 1 1 1 1
17 | 5067009 Nylon Barb, 1-1/4" MNPT x 1-1/4" 1 1 1 1
18 | 5051026 Hose Clamp, 1-1/4" (5224) 2 2 2 2
19 | 5020278 Hose, 1-1/4" — 2 Brd. x 12 Ft. 1 1 1 1
20 | 5010100 Nylon Ell. Barb, 1-1/4" MNPT x 1-1/4" 1 1 G 1
21 | 5143078 Ball Valve, Nylon 1-1/4" 1 1 1 1
22 [ 5011103 | Nylon Nipple, 1-1/4" 1 1 1 1
23 | 5017320 Backing Plate 2 2 2 2
24 | 5034083 Cap Screw, 1/4" — 20 x 1* 2 2 2 2
25 | 5034038 Cap Screw, 5/16" — 18 x 3/4" 2 2 2 2
26 | 5051024 Hose Clamp, 3/4" (5212) 6 == 6 =
26 | 5051022 Hose Clamp, 1/2" (5208) — 6 — 6
27 | 5020118 Hose, 3/4" — 1 Brd. x 8 Ft. 1 1 1 1
28 | 5034078 Hex Bolt, 3/8" x 3" 4 4 4 4
5016020 Flat Washer, 5/16" 2 2 2 2
5117234 Truss Head Screw, #10 - 24 x 1/2" 3 3 3 3
5016147 #10 Lock Washer 3 3 3 3
5017176 | #10 Flat Washer 3 3 3 8.
5016035 1/4" Lock Washer 2 2 2 2
5006041 Hex Nut, 1/4" — 20 2 2 2 2
5016026 Lock Washer, 5/16" 2 2 2 2
5006040 Hex NUt, 5/16" — 18 2 2 2 2
5016027 Lock Washer, 3/8" 4 4 4 4
5006054 Hex Nut, 3/8" — 16 4 4 4 a
5049017 Torque Chain 1 1 1 1
5082006 | S-Hook 1 i 1 1
5272868 15 Ft. Electric Cable Extension 1 1 1 1
5133094 Nylon Tie, 11" 4 4 4 4

4-5




